

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-08-22 17:45:34

Date of Next Testing: 2030-08-21 17:45:34

Product Name: **α-Cellulose**

CAS Number: 9004-34-6

Grades & Purity: ≤25μm

Lot #: H2614307

SKU #: **C104843**

Version: **1**

Analysis #: **750104**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
Loss on drying	0-5 (%)	3.50000 %
Ignition Residue	0-0.05 (%)	0.01000 %
pH	5-7	6.20000
Heavy metals	0-10 (ppm)	9.00000 ppm
Particle size	0-25 (μm)	14.49000 μm
Appearance (C104843)	White to Off-White Powder	White to Off-White Powder
Infrared spectrum	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager